



SIMEC ACERO, S.A. DE C.V.

MATRIZ: AV. LAZARO CARDENAS No. 6D1 EDIF. "A" PISO 3º-3
 COL. LA NOGALERA GUADALAJARA, JALISCO MEXICO C.P. 44476
 TEL.: (01-33) 3770-6700 FAX: 3770-6718

SUCURSAL MEXICALI: LOTES 1 Y 2, INT. "N"
 COL. COLORADO No. 4 DELEG. CERRO PINETO
 MEXICALI, B.C., MEX. C.P. 21700
 TEL.: (01-686) 562-8889 FAX: 562-8912

44518

PACKING LIST / MILL TEST REPORT BILL OF LADING

CLIENTE/CUSTOMER 1404002

FERRE BARNIEDO, S.A. DE C.V.
 AV. REVOLUCION NO. 81
 COL. SAN CRISTOBAL C.P. 55024
 FBA-830114-618

ENTREGAR EN/SHIP TO

FERRE BARNIEDO, S.A. DE C.V. SUC ECATEPEC
 AV. REVOLUCION NO. 8 COL. SAN CRISTOBAL
 ECATEPEC DE MORELOS, EDO. DE MEXICO

CONSIGNADO A/CONSIGNEE TO

PEDIDO CLIENTE CUSTOMER ORDER	FECHA PEDIDO DATE ORDERED	PEDIDO OUR REFERENC	VIA DE EMBARQUE SHIP VIA	PLACAS LICENSE PLATES	GUIA EMBARQUE SHIPMENT No.	PESADO POR WEIGHTED BY	No. REMISION PACKING LIST No.	FECHA DATE
586	30/05/11	003292	CONDOLA EXE	911132	000001	NERNASA	0008752	30/05/11

PTA.	DESCRIPCION DESCRIPTION	ACERO STEEL	LONG LENGHT	CAL. QTY.	TONS. PEDIDO TONS. ORDERED	EMBARQUE SHIPPED	POR SURTIR BALANCE	No. PIEZAS PIECES	No. ATADOS BUNDLES
1	ANGULO 2 X 3/8 " 50.8 x 9.5 mm	A36	1220	P	15	14.890	0.1	0	8
2	ANGULO 2 X 3/8 " 50.8 x 9.5 mm	A36	610	P	15	14.810	0.1	0	8

HEAT	CHEMICAL ANALYSIS										MECHANICAL PROPERTIES		
	% P	% S	% C	% CU	% SI	% NI	% CR	% V	% MN	% C.E.	YIELD (LB/IN ²)	TENSILE (LB/IN ²)	ELONG % (B)
480315	.0180	.0500	.2000	.3900	.0190	.1800	.1300	.0000	.5600	.3100	49,6	71,4	
480325	.0060	.0350	.2100	.4000	.0200	.1900	.0700	.0000	.5900	.3300	51,0	72,9	
480326	.0070	.0460	.2000	.4000	.0210	.1800	.0700	.0000	.6400	.3300	51,1	73,0	

HEAT	BUNDLES BY HEAT	SPECIFICATIONS
0480315	ELE04238 ELE04239	
0480325	ELE04274 ELE04276 ELE04277 ELE04278 ELE04279 ELE04280	2 A36/ A36M-08
0480326	ELE04285 ELE04286 ELE04289 ELE04290 ELE04291 ELE04292 ELE04293 ELE04294	2 A36/ A36M-08 1 A36/ A36M-08

REV. 2 (SC-013N)

CONSIGNEE ACCEPTANCE



QUALITY ASSURANCE